


TEST CERTIFICATE

Material Test Certificate 3.1 – EN 10204

	<p>DESCRIPTION: 39.599.80 - D-ring 8x60 mm</p> <p>Osculati S.r.l. Via Pacinotti, 12 - 20090 Segrate (Mi)</p>			
<p>CODE No.:</p>	<p>39.599.80</p>	<p>SIZE: 8x50MM</p>		
<p>WORKING LOAD LIMITED</p>		<p>467KG</p>		
<p>MINIMUM BREAKING LOAD</p>		<p>18.3KN</p>		
<p>TEST BREAKING LOAD</p>		<p>15.86KN</p>		
<p>MATERIAL: STAINLESS STEEL AISI316</p>				
<p>Fe</p>	<p>Mn</p>	<p>Cr</p>	<p>Ni</p>	<p>Mo</p>
<p>70.06</p>	<p>1.19</p>	<p>16.06</p>	<p>10.15</p>	<p>2.1431</p>
<p>CONCLUSION:</p>		<p>QUALIFIED</p>		